Asthma & Inhaled Corticosteroids (ICS)

Recommended Medications by Level of Severity

	All Levels: In addition to regular daily controller therapy, rapid-acting inhaled beta2-agonist* should be taken as needed to relieve symptoms, but should not be taken more than 3 to 4 times a day. Patient education is essential at every level.

	Level of Severity:**
	Daily Controller Medications:
	Other Treatment Options:***

	Step 1.
Intermittent asthma****
	None necessary
	 

	Step 2.
Mild Persistent Asthma
	Low-dose ICS  
	· Sustained-release theophylline, OR 

· Cromone, OR 

· Leukotriene modifier

	Step 3.
Moderate Persistent Asthma
	Low-to-medium ICS + long-acting inhaled beta2-agonist
	· Medium-dose ICS + sustained-release theophylline, OR 

· Medium-dose ICS + long-acting oral beta2-agonist, OR 

· High-dose ICS, OR 

· Medium-dose ICS + leukotriene modifier

	Step 4.
Severe Persistent Asthma
	High-dose ICS + long-acting inhaled beta2-agonist, + ≥ 1 of the following, if needed: 

Sustained-release theophylline 

Leukotriene modifier 

Long-acting oral beta2-agonist 

Oral glucocorticosteroid 

Immunoglobulin E (IgE)*****
	 

	All Levels: Once control of asthma is achieved and maintained for at least three months, a gradual reduction of the maintenance therapy should be tried in order to identify the minimum therapy required to maintain control.


Other options for reliever medications are (in increasing order of cost) inhaled anticholinergic, short-acting oral beta2-agonist, and short-acting theophylline.
** See Figure 5-6, above, and Figure 5-7 titled "Classification of Asthma Severity by Daily Medication Regimen and Response to Treatment" in the original guideline document for information regarding classification of severity.
*** Other treatment options listed in order of increasing cost. Relative medication costs may vary from country to country.
**** Those with intermittent asthma but severe exacerbations should be treated as having moderate persistent asthma (Evidence D).
*****Current evidence supports use in adults and children aged 12 years and above only.

Global Initiative for Asthma (GINA), National Heart, Lung and Blood Institute (NHLBI). Global strategy for asthma management and prevention. Bethesda (MD): Global Initiative for Asthma (GINA), National Heart, Lung and Blood Institute (NHLBI); 2005. 184 p. [1372 references]

	Estimated Comparative Adult Daily Doses for Inhaled Corticosteroids

	Drug
	Low Daily Dose
	Medium Daily Dose
	High Daily Dose

	Beclomethasone-CFC
	200 - 500
	500 – 1,000
	> 1,000

	Beclomethasone-HFA
	100 - 250
	250 - 500
	> 500

	Budesonide –DPI
	200 - 600
	600 – 1,000
	> 1,000

	Budesonide-neb
	500 – 1,000
	1000 – 2,000
	> 2,000

	Flunisolide
	500 – 1,000
	1000 – 2,000
	> 2,000

	Fluticasone
	100 - 250
	250 - 500
	> 500

	Mometasone
	200 - 400
	400 - 800
	> 800

	Triamcinolone
	400 – 1,000
	1,000 - 2000
	> 2,000


Inhaled Steroid Availability & Cost

	
	Trade Name
	Strength
	Doses
	Cost
	Cost/actuation

	Beclomethasone
	QVAR
	40 mcg

80 mcg
	100

100
	$ 50.99

$ 64.25
	$ 0.51

$ 0.64

	Budesonide
	Pulmicort respules*
	0.25 mg/2 mL

0.5 mg/2 mL
	30
	$ 123.95

$ 137.79
	$ 4.13

$ 4.59

	
	Pulmicort turbohaler
	200 mcg
	200
	$ 136.12
	 $ 0.68

	Flunisolide
	Aerobid
	250 mcg
	100
	$ 58.71
	$ 0.59

	Fluticasone
	Flovent
	44 mcg

110 mcg

220 mcg
	120

120

120
	$ 55.38

$ 74.14

$ 115.17
	$ 0.46

$ 0.62

$ 0.96

	
	Flovent-HFA
	44 mcg

110 mcg

220 mcg
	120

120

120
	$ 66.73

$ 89.34

$ 138.77
	$ 0.56

$ 0.75

$ 1.16

	Fluticasone/Salmeterol
	Advair
	100 mcg-50 mcg

250 mcg-50 mcg

500 mcg-50 mcg
	60

60

60
	$ 118.36

$ 149.84

$ 206.95
	$ 1.97

$ 2.50

$ 3.45

	
	Advair-HFA
	45 mcg-21 mcg

115 mcg-21 mcg

230 mcg-21 mcg
	120

120

120
	$ 117.16

$ 148.33

$ 204.86
	$ 0.98

$ 1.24

$ 1.71

	Mometasone
	Asmanex
	220 mcg
	30

60

120
	$ 79.66

$ 79.66

$ 123.74
	$ 2.66

$ 1.33

$ 1.03

	Triamcinolone
	Azmacort
	100 mcg
	240
	$ 103.09
	$ 0.43


*Pulmicort respules is the only steroid available for nebulization.
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